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	Responder Info
	Responses to query
	Attachment(s)*
 

	Sue Bow
Critical Care Educator
Pembroke Regional Hospital
613-732-2811 Ext 6644

	
Here is ours
	


	Selina Fleming MN, BScN, RN 
HPHA Educator
Huron Perth Healthcare Alliance
Phone: 519.272.8210 x2325
Clinton Public Hospital - St. Marys Memorial Hospital - Seaforth Community Hospital - Stratford General Hospital

	I’ve included our Emergency Department Anaphylaxis/allergic reaction medical directive. 

	


	Corinne Savignac, R.N., BScN, 
Nurse Clinician General Internal Medicine
705-523-7100
Extension 3315
Health Sciences North | Horizon Santé-Nord
41 Ramsey Lake Road 
Sudbury, Ontario P3E 5J1 
 E-mail: csavignac@hsnsudbury.ca
	The only medical directive that we have that deals with anaphylaxis is around chemotherapy/biotherapy hypersensitivity reactions/anaphylaxis  – I have attached the Medical directive for you. This medical directive is specific to our out-patient chemo room.
	


	Kim Krog <kkrog@hollandbloorview.ca>
	This is what we have at Holland Bloorview, we do education on orientation for all clinical staff to learn to use an epipen and annual renewal via elearning platform. Tx Kim Krog
	


	Rob Martin RN
Clinical Nurse Educator
Sioux Lookout Meno Ya Win Health Centre 
rmartin@slmhc.on.ca
807-738-2184 Cell
807-737-6599 Office
	Here is ours along with a Pre-Printed order sheet that the MD needs to sign.  Have used it lots over the years.  We are running short on the IV Zantac, but still have some for now.  Famotidine is a substitute.
	




	Bev Harrison RN
Education Coordinator/Clinical Informaticist
 
Arnprior Regional Health - Arnprior & District Memorial Hospital 
350 John Street
Arnprior, Ontario 
K7S 2P6
Tel: 613-623-3166 Ext 228
e-mail:  bharrison@arnpriorhealth.ca
	
	




	Cecilia Chang, PT, BScPT, MSc(AH)
Professional Practice Leader/Physiotherapist
Markham Stouffville Hospital
Office: 905-472-7373x6237
Mobile: 416-318-7727
Email: cchang@msh.on.ca
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*Imbedding Attachments: When in a document, with the cursor in the place where you wish to insert another document as an icon, Go to Insert, choose "Object" (not 'file') choose "Create from File" browse for the file name from your directory, once found, check off "Display as Icon" select "OK” The document Icon now appears in this document where your cursor was positioned.  Save the document you are working in and the imbedded icon with the document they relate to attached will also be saved to this document.
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SYSTEMIC TREATMENT 


MEDICAL DIRECTIVE 
 
ISSUE DATE: May 6, 2003 


REVISION DATE: October 2018 


TITLE: MANAGEMENT OF CHEMOTHERAPY OR BIOTHERAPY 
DRUG-RELATED HYPERSENSITIVITY REACTIONS AND 
ANAPHYLAXIS 
MD NECC 04 Page 1 of 4


 


 ____________________________________________________________________________________________________________________  
Controlled document for internal use only, any document appearing in paper form should be checked against the online version prior to use. 


Template as of June 2018 


Document Owner: 
Manager, Systemic Treatment 


Name: 
Steffany Bourque 


Update Schedule:  Annually, or sooner if required. 


Stakeholder Consultation and Review: 
Systemic Treatment Operational Committee 


Date: 
February 5, 2019 


Administrative Director, Northeast Cancer Centre 


 


February 5, 2019 


Regional Lead, Systemic Therapy 


 


February 5, 2019 


Chair, Nursing Professional Practice Council 
Chief Nursing Executive 


 


March 21, 2019 


Approval: 
Dr. John Fenton 
Chair, Medical Advisory Committee 


 


Date: 
January 15, 2019 


 


What 


Administration of Diphenhydramine HCL (Benadryl) 50 mg intravenous direct (IVD) for the management of 
intravenous chemotherapy or biotherapy drug-related hypersensitivity reactions and anaphylaxis in adult 
patients. 
 


Who 


All Registered Nurses (RN) certified in the administration of chemotherapy and biotherapy who administer 
treatment in the outpatient chemotherapy unit. 
 


Where 


Northeast Cancer Centre outpatient chemotherapy unit 
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When 


Any adult patient who is receiving intravenous chemotherapy or biotherapy drugs, who is experiencing an 
acute infusion reaction or hypersensitivity. 
 
Definition of Hypersensitivity Reaction: 
An adverse reaction occurring generally within seconds or minutes of drug administration with features of 
an anaphylactic (antibody mediated) or anaphylactoid (not antibody mediated) reaction. 
 
Reactions may include but are not limited to: urticaria, dyspnea, bronchospasm, angioedema, 
hypotension, tachycardia, back or abdominal discomfort/pain or occasionally cardiorespiratory arrest. 
 
ORDERS: 
If there are no drug-specific hypersensitivity orders contained in the protocol, the RN may initiate the 
following procedures: 


1. Stop chemotherapy infusion immediately. 
2. Connect new main line compatible IV solution at bottom of existing IV tubing to infuse TKVO. 
3. Administer diphenhydramine HCL (Benadryl) 50 mg IVD, diluted or undiluted, in 10 mL of normal 


saline.  Give at a maximum rate of 25 mg/min. 
4. Notify responsible Medical Oncologist (MO) or, in their absence, the Medical Oncologist on-call 


(MOOC). 
5. Place patient in supine position if not short of breath or vomiting. 
6. Maintain airway and administer oxygen (to keep oxygen saturation levels greater than 92%). 
7. Monitor vital signs every 5 minutes for 30 minutes until patient is stable, then every 15 minutes 


PRN according to the severity of the reaction. 
8. After resolution of symptoms, consult with the responsible MO or MOOC before resuming the 


chemotherapy infusion. 
9. If the decision is made by the MO to resume treatment, the infusion may be titrated according to 


drug-specific guidelines.  If no guideline exists, resume the infusion at 25% of the standard rate for 
5 minutes, then at 50% of the standard rate for 5 minutes, then at 75% of the standard rate for 5 
minutes, then at 100% of the standard rate, provided the reaction does not recur. 


10. Consult the responsible MO or MOOC regarding the need for additional pre-medications prior to 
the administration of further chemotherapy treatment. 


 


Contraindications and Risks 


This medical directive should not be implemented if the patient: 
 Has a known allergy to diphenhydramine 
 Has received a maximum total dose of diphenhydramine 100 mg within the preceding hour 


 


Added Skills 


An RN specially-trained in the administration of chemotherapy who is currently certified in: 
 Chemotherapy administration 
 Intravenous administration 
 Central venous lines 
 


A certified RN is defined as one who has: 
 Completed the Chemotherapy Administration, Peripheral Access Devices and Central Venous 


Catheters: 
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o Self-learning package (SLP) 
o Test with a passing grade of 80% 
o Skills performance review (supervised by the Nurse Clinician or a designated certified RN) 


 Reviewed the applicable policies and procedures 
 Completed the Intravenous Medication Adminstration Below the Drip Chamber SLP (every three 


years) 
 Provided the Nurse Clinician with a signed Verification of Skill form for competency of skills 
 Maintained competency by completing: 


o Re-certification every two years 
o Skills performance review every year 


 


Documentation 


 The patient assessment, interventions, patient response and outcomes will be documented in the 
Integrated Computerized Information System (ICIS) in a note in the Electronic Medication 
Administration Record (EMAR) associated with the drug to which the patient reacted 


 The RN implementing the medical directive will document the specific medical directive by title 
and number, and time and date of initiation 


 


Consultation and References 


Primary Contact 
Dr. Lacey Pitre, Regional Lead for Systemic Therapy 
 
References 
Canada Vigilance “Report of suspected adverse reaction due to health products marketed in Canada”.  
Health Canada.  December 2010. 
 
Canadian Adverse Drug Reaction Monitoring Program Guidelines for the Voluntary Reporting of Adverse 
Drug Reactions.  Health Canada.  March 2010. 
 
HSN Peripheral IV Therapy and Intermittent Injection Device (Saline Lock) procedure 
 
HSN Central Venous Access Device (CVAD) Maintenance standard 
 
Polovich, M., White, J.M., & Olsen, M. (2009). Chemotherapy and Biotherapy Guidelines and 
Recommendations for Practice (3rd ed.). Pittsburgh, PA: Oncology Nursing Society. 
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PHYSICIAN APPROVALS 
The following physicians have authorized patient care in accordance with this Medical Directive. 
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Preamble:


Holland Bloorview Kids Rehabilitation Hospital is committed to creating an environment where clients who require emergency treatment for anaphylaxis are supported to participate in all programs. Holland Bloorview ensures the timely and safe administration of epinephrine auto injector, when children visit the hospital with a prescribed epinephrine auto injector (e.g. EpiPen®).  Holland Bloorview educates all clinical staff and staff working directly with clients on EpiPen® administration education. 


Description of Procedure: EpiPen®

An epinephrine injection is the initial treatment of choice for anaphylaxis.  It suppresses inflammation, and it directly decreases vasodilation, edema and bronchoconstriction.  An EpiPen® is a pre-loaded syringe of epinephrine.


Procedure Authorized To

All Holland Bloorview staff that have completed training on Anaphylaxis and the use of an EpiPen®, and who must meet each of the following requirements:

· Successfully completed education by a trained department representative or e-learning module;

· Be employed by Holland Bloorview Kids Rehabilitation Hospital;

· Possess the knowledge, skill and judgment to carry out the procedure listed in this directive;

· Be familiar with: Code Blue and Emergency Transfer of clients for medical emergencies.

Client Criteria and Indications for Performing the Procedure

Clinical Signs and symptoms can involve multiple organ systems; however the majority of children (80-90%) will demonstrate some skin involvement. Epinephrine must be administered promptly at the first warning symptoms after a known exposure to a trigger that previously caused anaphylaxis. (Canadian Pediatric Society, 2016).  If the child demonstrates any of the below symptoms and does not have a known exposure to a trigger that previously caused anaphylaxis, a code blue is called.

· Skin: hives, swelling, itching, warmth, redness, rash

· Respiratory (breathing):  wheezing, shortness of breath, throat tightness, cough, hoarse voice, chest pain/tightness, nasal congestion or hay-fever-like symptoms (runny itchy nose & watery eyes, sneezing), trouble swallowing

· Gastrointestinal (stomach): nausea, pain/cramps, vomiting, diarrhea

· Cardiovascular (heart): pale/blue colour, weak pulse, passing out, dizzy/light-headed, shock

· Other: anxiety, headache

Required Circumstances

1.
For camps and programs: the client/parent/guardian must complete the Anaphylactic Individual Emergency Plan (see attached) and provided the camp or program with an appropriate EpiPen®, this is completed during the medication reconciliation process.

2.
There is a readable prescription label (with the client's name) on the client's medication container;

3.
The EpiPen® is not expired.


4.  Inpatients will have a documented order in the electronic health record. 


Contraindications

1.  There are no contraindications; however, if a client is given an EpiPen® injection, a Code Blue must be called immediately for clients who are on site and 911 is called immediately for clients who are off site.

Documentation

1.  An incident report is filed in QMRM in Meditech.   For camps and programs: the client's community physician and parents are notified immediately.

2.  The medication administration is documented on the Medication Administration Record.

Authors:  Collaborative Practice Leaders; Manager of Centre for the Arts; Risk & Safety Managers


References:

Canadian Society of Allergy and Clinical Immunology (2011). Anaphylaxis in Schools and Other Settings. Retrieved fromhttp://www.allergysafecommunities.ca/pages/default.asp

?catid-17&catsubid-31


Cheng, A; Canadian Pediatric Society, Acute care Committee (2011) (revised 2016). Emergency Treatment of Anaphylaxis in Infants and Children. Pediatric  Child Health 16(1); 35-40.  Retrieved from http://www.cps.ca/documents/position/emergency-treatment-anaphylaxis   May 8, 2017.


Federation of Health Regulatory Colleges of Ontario, (2007) An interprofessional guide on use of orders, directives and delegation for regulated health professions.  Retrieved from http://mdguide.regulatedhealthprofessions.on.ca/orders/what/default.asp

Government of Ontario (2013). Public Hospitals Act. find Retrieved from http://www.e-laws.gov.on.ca/html/regs/english/elaws_regs_900965_e.htm February 25, 2014 


Process for Development of a Medical Directive. Holland Bloorview Kids Rehabilitation Hospital Policy. Medicine.


Holland Bloorview Kids Rehabilitation Hospital, Holland Bloorview Nursery School, Policy & Procedures, Anaphylactic Shock, Standard Ill, Revised December  2, 2009.

Reviewed by:


Pharmacy & Therapeutics May 2017                        

Nursing Practice Council  May 2017


Medical Advisory Committee June 2017        

Professional Advisory Committee June 2017


Authorizing Physicians :




HOLLAND BLOORVIEW

ANAPHYLAXIS INDIVIDUAL 


EMERGENCY PLAN 


FOR CAMPS AND PROGRAMS


To be completed by the parent/guardian of a child who requires an Epinephrine Auto Injector or other medications due to severe anaphylactic allergies.


ANAPHYLAXIS EMERGENCY PLAN FOR:  







DATE OF BIRTH: 






This child has a potentially life-threatening allergy (anaphylaxis) to:





(Check the appropriate boxes)



(
Peanut
(
Other:  






(
Tree nuts
(
Insect Stings



(
Egg
(
Latex



(
Milk
(
Medication:  






Epinephrine Auto-Injector:  Expiry Date: 




Dosage:   (
Epinephrine Auto Injector  Jr 0.15 mg


      (
Epinephrine Auto Injector  0.30 mg


BRA



BRAND NAME: _________________________     




(
Asthmatic:  Child is at greater risk.  If child is having a reaction and has difficulty breathing, give Epinephrine Auto Injector before asthma medication


		Name of Physician:

		Telephone Number:








A person having an anaphylactic reaction might have ANY of these signs and symptoms:


· Skin: hives, swelling, itching, warmth, redness, rash

· Respiratory (breathing):  wheezing, shortness of breath, throat tightness, cough, hoarse voice, chest    pain/tightness, nasal congestion or hay-fever-like symptoms (runny itchy nose & watery eyes, sneezing),  trouble swallowing

· Gastrointestinal (stomach): nausea, pain/cramps, vomiting, diarrhea

· Cardiovascular (heart): pale/blue colour, weak pulse, passing out, dizzy/light-headed, shock

· Other: anxiety, headache

EARLY RECOGNITION OF SYMPTOMS & IMMEDIATE TREATMENT 


COULD SAVE A CHILD’S LIFE


My child displays the following signs and symptoms when having an allergic reaction:


-2-


ACT QUICKLY.  THE FIRST SIGNS OF A REACTION CAN BE MILD, BUT SYMPTOMS CAN RAPIDLY WORSEN:


1. Give Epinephrine Auto Injector  at the first sign of a reaction occurring in conjunction with a known or suspected contact with allergen.  Give a second dose in 10-15 minutes or sooner IF the reaction continues or worsens.


2. Call a Code Blue and if directed by Code Blue Team, CALL 911: Tell them a child is having a life-threatening allergic reaction – use the word “anaphylactic”.  Request an ambulance immediately.


3. Call contact person.


4. Escort child in ambulance and wait with the child until the parent/guardian arrives. Bring EpiPen and tell EMS the time when it was last administered. 


Emergency Contact Information


		NAME

		RELATIONSHIP

		HOME 


PHONE #

		WORK 


PHONE #

		CELL 


PHONE #



		

		

		

		

		



		

		

		

		

		



		

		

		

		

		



		

		

		

		

		





I will provide the medication in the original container with expiration date, labeled by a pharmacist and I will advise the camp/program of any changes that occur to my child’s allergies and/or individual plan.


I, the undersigned parent/guardian, authorize any Holland Bloorview staff to administer epinephrine to the above named child in the event of an anaphylactic reaction, as described above.  This protocol has been recommended by the child’s physician.  I also consent to the posting of this plan in every room operated by the child care centre and to sharing of this information with all staff, students and volunteers.  I also consent to my child carrying her/his own Epinephrine Auto Injector .


______________________________________        
________________________


             Parent/Guardian Signature          


Date


______________________________________

_____________________



                       Witness




Date


*This plan will be reviewed annually by all staff.


*This plan will also be reviewed by the parent/guardian on an annual basis


MEDICAL DIRECTIVE: 	Epinephrine Auto Injector	ISSUED:







		REVISED:



AUTHORIZATION:	Vice President Medicine & 	PAGE: Page 1 of 4	



Academic Affairs



















PLACE



CHILD’S



PICTURE



HERE
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SLMHC

SIOUX LOOKOUT MENO YA WIN HEALTH CENTRE
Page 1 of 2


Policy and Procedure Manual


		Reference/Standard:


College of Nurses of Ontario


College of Physicians and Surgeons of Ontario


Ontario Hospital Association – Emergency Department Medical Directive Tool Kit

		Number:  AC.8.20

		Effective Date:  March 2010


Reviewed Date:  January 2013/


December 2014


Approved Date:  01/18/2019



		

		Approval:

Medical Advisory Committee





MEDICAL DIRECTIVE FOR ANAPHYLAXIS

Standard Statement:

To provide enhanced service for patients of the Sioux Lookout Meno Ya Win Health Centre (SLMHC) with a collaborative team approach and to enable Registered Nurses in the Emergency department to work to the full scope of practice.

Authorization to:


This medical directive applies in the emergency room and may be executed by any RN responsible for care of patients in the ER.

Clinical Conditions Required:


This medical directive applies to any patient presenting to the emergency department who has a confirmed or suspected history of exposure to an allergen and demonstrates signs and symptoms of a severe allergic reaction.


Situational Conditions Required:


Physical examination must demonstrate at least one of the following:


· Wheezing


· Stridor


· Generalized edema


· Systolic BP less than 90 mm Hg


· Decreased LOC


· Airway compromise

Contraindications:


· Allergy to Epi

		SLMHC – Medical Directive for Anaphylaxis




		Number:  AC.8.20

		Page 2 of 2





Orders:


1. Administer epinephrine 1:1000 (1 mg/mL) intramuscularly (Deltoid):


		Weight

		Epinephrine Dosing 1:1000

(1 mg/mL)

		Approximate Dose



		5 – 10 kg

		0.01 mg/kg

		0.05 – 0.1 mL



		10 – 20 kg

		0.01 mg/kg

		0.1 – 0.2 mL



		20 – 40 kg

		0.01 mg/kg

		0.2 – 0.4 mL



		Greater than 40 kg

		0.01 mg/kg

		0.5 mL





2. Administer 100% O2.


3. Apply cardiac monitor.


4. Notify MD ASAP.


5. If anaphylaxis due to insect sting, allergy shot or vaccination AND site of skin penetration is on a limb place tourniquet PROXIMAL to site, ice site and place limb in dependent position


6. Attempt IV access.


7. Repeat the administration of epinephrine using the same dose every 5 to 15 minutes as required until resolution of the signs and symptoms of anaphylaxis or until signs of hyperadrenalism (palpitation, tremor, uncomfortable apprehension and anxiety) occur.

Documentation and Communication:


· Full documentation on chart and Acute Care record


· Consider MD use of pre-printed Anaphylaxis orders

“Documents appearing in paper form are not controlled and should be checked against the current Policy Tech version prior to use.  For the most current authorized version please access the Policy Tech program.”  Printed on 23 June 2020
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PRE-PRINTED ANAPHYLAXIS ORDERS











		**ALLERGIES**

__________________________________________________

__________________________________________________

ADVERSE REACTIONS: ___________________________

__________________________________________________

		











Patient Label



		PRE-PRINTED ANAPHYLAXIS ORDERS



		1. ER Hold/SS Admit (circle one), Dx anaphylaxis

		

Attending physician to review/fill in/delete orders as necessary and sign prior to therapy.



		1. NPO except medications

		



		1. Cardiac monitor, vital signs q __________

		



		1. IV NS __________ mL bolus, then run @ __________ mLs/hr

		



		1. EPINEPHRINE

4. Administer epinephrine 1:1000 (1 mg/mL) intramuscularly:

0. For adults, give 0.3 mL/0.4 mL/0.5 mL

0. For children, give 0.01 mL/kg x _____ kg = _____ mL

4. Repeat the administration of epinephrine using the same dose every 5 to 15 minutes as required until resolution of the signs and symptoms of anaphylaxis or until signs of hyperadrenalism (palpitation, tremor, uncomfortable apprehension and anxiety) occur.

Once the patient’s condition is stabilized with epinephrine and fluids.



		1. H1-ANTIHISTAMINES

5. Administer diphenhydramine (Benadryl) now and q4–6h x __________ doses and reassess.

· For adults, give 50 mg IV/IM/PO                                                    (circle choice)

· For children, give 1.25 mg/kg x _____ kg = _____ mg IV/IM/PO (circle choice)



		1. H2-ANTIHISTAMINES

6. Administer ranitidine (Zantac) now, and q8h x __________ doses and reassess.

· For adults, give 50 mg IV/150 mg PO                   (circle choice)

· For children, give 1.25 mg/kg IV x _____ kg = _____ mg IV

OR     2 mg/kg PO x _____ kg = _____ mg PO



		1. STEROIDS

7. Administer steroid now, and q6h x __________ doses and reassess.

· For adults, give 125 mg IV methylprednisolone/50 mg PO prednisone       (circle choice)

· For children, give 1 mg/kg IV x _____ kg = _____ mg IV methylprednisolone

OR     1 mg/kg PO x _____ kg = ________ mg PO prednisone



		Optional treatments:

1. B-2 AGONISTS (for bronchospasm)

Administer Ventolin _____ w/ _____ mLs NS via age-appropriate nebulizer q _____ as required.



		1. GLUCAGON (for patients on B-blockers with hypotension refractory to epinephrine and fluids)

Administer glucagon 1 mg IV q5minutes until hypotension resolves, then run an infusion of 5-15 mcg/minute.  (Add 1 mL–1 mg of glucagon to 100 mL of saline then run at 30-90 mL/hr).



		1. IV EPINEPHRINE (reserved for severe unresponsive hypotensive shock or upper airway obstruction)

Add 0.1 mL of epinephrine 1:1000 (1 mg/mL) to 10 mL of NS (this makes 1:100,000 dilution).

Administer over 5–10 minutes.

If patient is refractory to above, consider epinephrine infusion per protocol (found in binder located in the ER department)



		1. DOPAMINE infusion (for refractory hypotension).

Consider dopamine infusion 3-20 џg/kg/minute per protocol (PH.1.2-P).



		Physician Signature: 

		Date:



		Notes for MD when patient is ready for discharge:

Provide patient with a copy of the anaphylaxis information sheet and review with patient.  Ensure patient has prescription for self-injectable epinephrine.  A 4-day course of diphenhydramine (Benadryl) and prednisone is standard.  Consider referral to an allergist.











“Documents appearing in paper form are not controlled and should be checked against the current Policy Tech version prior to use.  For the most current authorized version please access the Policy Tech program.”  Printed on 23 June 2020
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Anaphylactic Shock MD.docx
Medical Directive &/or Delegation Template

Template for Use by Physicians or Authorizers with Ordering Authority









Title:	    Anaphylactic Shock		Number:	     Activation Date:	     	Review due by:	     

Sponsoring/Contact Person(s)

(name, position, contact particulars):	     







		Order and/or Delegated Procedure:

		Appendix Attached:    Yes	No	Title:



		1. SpO2 with pulse, on cardiac monitor, weight 

2. Initiate and titrate O2 to maintain Sp02 of greater than or equal to 92% 

3. Epinephrine 1mg/ml injection, give 0.3ml IM

4. Saline lock 

5. Diphenhydramine 50 mg IM/IV 

6. Vital Signs every 5 minutes X3, then every 15 minutes X3

7. Ranitidine 50 mg IV

8. Methylprednisolone sodium succinate 125mg IV 



		Recipient Patients:

		Appendix Attached:	Yes     No	Title:



		     Adult patient in anaphylactic shock who presents to the Emergency Department.  



		Authorized Implementers:

		Appendix Attached:	Yes     No	Title:



		     RNs and RPNs in the Emergency Department.  



		Indications:

		Appendix Attached:	Yes      No	Title:



		     Patients triaged with anaphylactic shock.  



Contraindications:

     Patients under 16 years of age. 



		Consent:

		Appendix Attached:	Yes      No	Title:



		Consent to be obtained in accordance with the ARH policy:  Consent – Treatment, # C40d

      Expressed and implied consent to above medical directive

    







		Guidelines for Implementing the Order / Procedure:

		

Appendix Attached:        Yes	No	Title:



		 See indications; See Medical Directive Order Table (attached)



		Documentation and Communication:

		Appendix Attached:	Yes      No	Title:



		Nurse will initial for each intervention completed Medical Directive Documentation Form, print name, sign, initial, date and time.    





[image: Y:\Arnprior Regional Heath Logo and Templates\Arnprior Regional Health\ARH Logo_final.jpg]



		Review and Quality Monitoring Guidelines:

		Appendix Attached:	Yes       No	Title:



		Questions will be directed to Nurse Manager of the Emergency Department, Chief Physician of the Emergency    Department will be contacted is further action is required.  



		Administrative Approvals (as applicable):

		Appendix Attached:	Yes       No	Title:



		Nurse Manger of the Emergency Department and Vice President of Patient/Resident Services and Chief Nursing Executive.  



		Approving Physician(s)/Authorizer(s):

		Appendix Attached:	Yes       No	Title:



		All Emergency Department Physicians





































		MEDICAL DIRECTIVE ORDER TABLE

Name: Anaphylactic Shock

Number:



		ORDERS

		INDICATIONS

		CONTRAINDICATIONS



		Place on cardiac monitor with SpO2 monitor weight

		Record changes in ECG, HR, SpO2, and ongoing assessment for length of stay

		



		Initiate and titrate O2 to maintain SpO2 of 92%

		To assess actual or potential respiratory distress

		



		Epinephrine 1mg/ml 

0.3 ml IM

		For severe allergic reaction, difficulty breathing, difficulty swallowing

		Known sensitivity to adrenalin



		Initiate saline lock

		In anticipation of IV meds, for hydration, provide fluid to improve hemodynamic status

		



		Diphenhydramine 50 mg IM /IV

		Allergic reaction, itchiness, rash, vomiting, abdominal pain, diarrhea

		Known sensitivity or allergy to diphenhydramine



		Vital signs Q5 mins x 3

then every 15 minsx3

		

		



		Ranitidine 50 mg IV

		Allergic reaction, itchiness, rash

		Known sensitivity or allergy to ranitidine



		methylprednisolone 125 mg IV

		

For mild to moderate SOB

		Known sensitivity or allergy to methylprednisolone











[bookmark: _GoBack]

		Physician Approval Form – Staff Physicians













Title:  _____________________________________________________________________________________



 Number of Directive:  ______________________________________________________________________



Each undersigned physician agrees:

-	With the content of the directive and that it is an intervention that can be implemented safely and effectively given the circumstances in the ED as understood by the physician,

-	To assume the care of patients who have had an intervention performed as authorized by the directive, and

-	S/he knows how the staff will document or communicate when a directive has been implemented so s/he can assume care appropriately.



		Name of Physician

		Signature

		Date



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		



		

		

		







Template from:  An inter-professional Guide on Orders, Directives and Delegation; Federation of Health Regulatory Colleges of Ontario    (January 2007)
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Medical Directive Pre-Printed Orders



ED Medical Directive #   ______ANAPHYLACTIC SHOCK____________

Medications

For Use in Area(s):  ____ED_________________



		





PATIENT ID





		DO NOT use form if expiry date (yyyy/mm)  has passed.

May only be filled in by staff authorized to implement directive



		Activate

		Orders

Initial “yes” or “no” column.  If “no” stroke out orders.



		Yes

		No

		



		

		

		SpO2 with pulse, on cardiac monitor, weight



		

		

		Initiate and titrate )2 to maintain Sp02 of greater than or equal 92%



		

		

		Epinephrine 1 mg/ml injection, Give 0.3ml IM



		

		

		Saline lock



		

		

		[bookmark: _GoBack]Diphenhydramine 50 mg IM / IV



		

		

		Vital Signs every 5 minutes X3, then every 15 minutes X3



		

		

		Ranitidine 50 mg IV



		

		

		Methylprednisolone sodium succinate 125 mg IV



		

Filled in by:  __________________________/______________________    _______      _____________/________

                                      Signature, Designation & Printed Name                            Initials           (yyyy/mm/dd)(hh:mm)





		

Place in Orders Section of Health Record













This template has been adapted from the Emergency Department Medical Directives Implementation Kit www.oha.com/edmedicaldirectives

image1.jpeg

O

\RNPRIOR

W REGIONAL HEALTH







image9.emf
anaphylaxis  directive.pdf


anaphylaxis directive.pdf


 
Medical Directive Critical Care Response Team 


 


 


Title: 


Medical Directive for an Adult 
Presenting with Severe Allergic 


Reaction/Suspected 
Anaphylaxis during a  Critical 
Care Response Team 


Consultation  


Number:  


Activation Date: September 26, 2018 Review due by: September 2019 


 
Sponsoring/Contact Person(s) 
(name, position, contact particulars): 


 
 
Dr Subarna Thirugnanam  


 


Order and/or Delegated Procedure: Appendix Attached:    Yes   No Title: Appendix 4  


1. Manage the airway including support of oxygenation and ventilation 


2. Oxygen therapy, as required, to maintain oxygen saturation above 90% (COPD 88-92%) 


3. Initiate monitoring including cardiac, blood pressure and pulse oximetry  


4. IMMEDIATELY STOP/DISCONTINUE OFFENDING AGENT 


5. Vital signs including temperature q 5-30 min and PRN 


6. Review patient history and diagnosis 


7. Blood Work STAT: CBC, electrolytes, glucose, creatinine, Corrected Calcium, Magnesium, 
Phosphorus, ABG or VBG 


8. Portable Chest X-Ray (upright if possible) 


9. Insert a large bore IV (18 Gauge if possible) 


10. Intraosseous access may be obtained when the patient is very unstable, a life threatening situation 
arises and when IV access has not been successful after 2 attempts or 90 seconds of searching for a 
suitable vein has elapsed 


11. If patient is in respiratory distress, has audible stridor, or is hypotensive (MAP less than 65), call a 
CODE BLUE and administer EPINEPHrine 0.5 mg (0.5 mL of 1 mg/mL solution) IM  


12. The Registered Respiratory Therapist (RRT) may administer EPINEPHrine via nebulizer for any adult 
patient that has suspected subglottic edema who is showing signs and symptoms of respiratory 
distress associated with upper airway obstruction. Please refer to Medical Directive #020.920.036 
Administration of EPINEPHrine via nebulizer for adults.  


13. Administer diphenhydrAMINE 50 mg IM/IV x 1 dose 


14. If Mean Arterial Pressure (MAP) is less than 65 mmHg, initiate a fluid crystalloid solution (Ringers 
Lactate) challenge (250 mL in 5 minutes) and may repeat q 5 minutes to a maximum of 1 Litre if 
chest remains clear on auscultation, and oxygen requirements remain less than 4L/min via nasal 
prongs. See Appendix 4 


Recipient Patients: 


 


Appendix Attached:    Yes   No Title: 


1. Any inpatient 18 years of age or older 


2. Patients who present with a recent history of exposure to a probable allergen and demonstrate signs 
and symptoms of a severe life-threatening anaphylactic reaction such as rash, hives, shortness of 
breath, nausea and vomiting.  







Authorized Implementers: Appendix Attached:    Yes   No Title: 


1. CCRT RN / RRT 


Indications: Appendix Attached:    Yes   No Title: 


1. The patient must have a history of exposure to a probable allergen. 


Contraindications: 


1. Patient refuses therapy 


2. Patient is not capable of cooperating with procedures 


3. Allergy to diphenhydrAMINE  


Consent:  Appendix Attached:    Yes   No Title: 


1. The CCRT RN / RRT implementing this directive will obtain consent in accordance with the Health 
Consent Act.  


Guidelines for Implementing the Order / 


Procedure: 
Appendix Attached:    Yes   No Title: 


CCRT RN / RRT Actions: 


1. Obtain medical history from bedside RN and/or patient/family as appropriate. 


2. Perform a physical examination 


3. Assess and document findings prior to interventions, including: 


a. Heart Rate 


b. Respiratory Rate 


c. SpO2 


d. NIBP 


e. Respiratory assessment 


f. Pain Assessment 


4. Initiate treatment as outlined above 


5. Reassess and document findings post interventions 


6. Notify the MRP/Intensivist/MOC of interventions 


Documentation and Communication: Appendix Attached:    Yes   No Title: 


1. The initiating CCRT RN / RRT will document the patient history and physical examination using the 
appropriate documentation tool. The CCRT RN / RRT will document, in the “Orders” section, the 
intervention order as “as per Medical Directive.” The documentation must include the time and the 
intervention initiated.  


a. Ex. “0800 hours STAT blood work for suspected anaphylaxis obtained as per Medical Directive 
____ RN.” 


 
2. The initiating CCRT RN / RRT will document the initiation of interventions in the “FOCUS” notes as per 


Markham Stouffville Hospital charting guidelines which will include: 
a. Time 
b. Intervention(s), including medication administration 
c. Patient’s tolerance of the intervention(s) 


 


Review and Quality Monitoring Guidelines: Appendix Attached:    Yes   No Title: 


Annual 


Administrative Approvals (as applicable): Appendix Attached:    Yes   No Title: 


Critical Care Committee: 09/08/2018                    Drugs and Therapeutics Committee: 20/09/2018 


Medical Advisory Committee: 26/09/2018 


Approving Physician(s)/Authorizer(s): Appendix Attached:    Yes   No Title: 


 


 







 


APPENDIX 1 


Signs and Symptoms of Respiratory Failure 


General 


 Tachypnea (RR greater than 30/min) 


 Increased work of breathing 


 Accessory muscle use 


 Diaphoresis 


Cardiovascular System 


 Tachycardia (HR greater than 130/min) 


 Dysrhythmia 


 Hypertension (SBP greater than 200 mmHg) 


 Hypotension (SBP less than 90 mmHg or MAP less 


than 65 mmHg) 


Neurological System 


 Restlessness 


 Headache 


 Drowsiness 


 Confusion 


 Delirium 


 Tremor 


 Seizure 


 Coma 


 
APPENDIX 2 
Signs and Symptoms of Impaired End Organ Function 


Cardiovascular System 


 Tachycardia (HR greater than 130/min) 


 Hypotension (SBP less than 90 mmHg or 
MAP less than 65) or reduction from 


baseline 


 Cardiac ischemia (as outlined in Appendix 3) 


Renal System 
 Oliguria (urine output less than 0.5 mL/kg/hour) 


 Rising Urea / Creatinine 


Integumentary System 
 Cool skin 


 Poor capillary refill time 


Respiratory System 


 Tachypnea (RR greater than 30/min) 


 Increased work of breathing 


 Accessory muscle use. 


 SpO2 less than 90% 


Metabolic 


 Low arterial or venous pH (less than 7.35) 


 Elevated base deficit 


 Elevated serum lactate 


Central Nervous 


System 


 Altered LOC 
 Agitation and confusion 


 Drowsiness 


Gastrointestinal System 
 Ileus 


 Feeding intolerance 


Hematologic System 
 Coagulopathy (High INR/PTT, Low Platelet Count) 


Reference: Hodder, Rick, Critical Care Response Team Provider Manual; Canadian 







Resuscitation Institute 2006. 


 


APPENDIX 3 


Signs and Symptoms of Cardiac Ischemia 


 
Cardiovascular System  Chest Pain / Pressure with or without radiation to the 


neck, jaw, arm or back. 


 Hypotension (Systolic less than 90 mmHg and/or MAP 


less than 65) 


 Hypertension (Systolic greater than 200 mmHg) 


 ECG changes 


Renal System  N/A 


Integumentary System  Diaphoresis 


 Poor capillary refill time 


Respiratory System  Tachypnea (RR greater than 30/min) 


 Increased work of breathing 


 Accessory muscle use 


 Shortness of Breath 


 SpO2 less than 90% 


Metabolic  N/A 


Central Nervous 
System 


 N/A 


Gastrointestinal System  Nausea and Vomiting 


Hematologic System  Elevated Troponin Levels 


 
APPENDIX 4 
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PEMBROKE REGIONAL HOSPITAL


Medical Directive


Anaphylactic Reaction Protocol




Background: This was developed to expedite care for patients exhibiting symptoms of an allergic reaction and prevent anaphylactic shock.


Authorizing Physicians:
Chief of Emergency Department 





          
Chief of Internal Medicine & Critical Care


To: All Registered Nurses working at the Pembroke Regional Hospital.

Clinical Conditions Required: A *Qualified Registered Nurse’s patient assessment reveals a combination of two of the following:


· Pruritus, flushing, urticaria/angioedema, periorbital edema 


· Respiratory compromise (dyspnea, wheezing, bronchospasm, Stridor hoarseness, sense of choking) 


· Hypotension, sense of impending doom


Situational Condition Required: Patient provides verbal consent for administration of epinephrine.

Contraindications: Patient with allergy to epinephrine.

Physician’s Order: 


1. In the event of an anaphylactic reaction, the following protocol shall apply while awaiting physician’s arrival; 

Epinephrine 1:1000 (1mg/mL)



Adults: 0.5 mL intramuscular; repeat in 1-2 minutes if no response to a maximum of 1mL.  

Pediatric: 0.01mL/kg intramuscular; repeat in 3 minutes if no response to a maximum of 1mL.

2. Apply oxygen by non rebreather mask at 12-15L/min.


3. Apply cardiac monitor/telemetry, NIBP, Sa02.


4. Start IV Normal Saline @ 20 mL/hr.


5. Document in doctor’s orders “Allergic/Anaphylactic Reaction Protocol implemented”. 


References:


College of Nurses of Ontario, Directives, Practice Guideline 2014


F. Estelle R Simons, MD, FRCPC, Carlos A Camargo, Jr, MD, DrPH Anaphylaxis: Rapid recognition and treatment UpToDate ® Reviewed May 2012

*Qualified Registered Nurse means:


· Recognize the signs and symptoms of Anaphylactic Reaction


· Competent to administer Subcutaneous injections


· Knowledgeable regarding indications, dosage, and side effects of epinephrine


· Recognize the signs and symptoms of Hypoxia


· Knowledgeable regarding indications, dosage, and side effects of oxygen


· Knowledgeable about oxygen equipment and oxygen policy


Lead Authorizing Physician(s):


___________________         ___________________________________________


Date



Dr. T. Jilkina, Chief of Emergency Department 

___________________
____________________________________________


Date



Tina Davidson, Chief Pharmacist

ED-00001







ED-00001
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HURON PERTH HEALTHCARE ALLIANCE 


MEDICAL DIRECTIVE 
 


 


Medical Directive Anaphylaxis/Allergic Reaction – Adult/Paediatric  


Directive # MD-ED-012                      Old: AD-MED #6 or PED #3 


Approval Medical Advisory Committee 


Date October 26, 2017 


Signature  


Review/Revision 
Date 


Original – Feb/07, R – Apr/17 


Specific to HPHA Emergency Departments 


 


Description of Procedure:  
 


 Monitor vital signs AND observe for signs of shock/cardiovascular collapse  


 Perform chest assessment for wheezing, signs of airway obstruction, and/or respiratory 
failure  


 Connect patient to cardiac monitor  


 Administration of supplemental oxygen if O2 saturation less than 92% 


 Initiate IV access: 0.9% sodium chloride.  
o Administration of EPINEPHrine IM should not be delayed while attempting to 


establish IV assess 
 


Medical Treatment for Anaphylaxis 


DRUG DOSE ROUTE 
EPINEPHrine 
1:1000 
1 mg/mL 
 
Use a 1 mL 
syringe 


Adult Dose 


 0.3 mg IM 
 
 


Paediatric Dose 


 0.01 mg/kg IM  
 
Minimum dose: 0.1 mg 
Maximum dose: 0.3 mg  


 
Intramuscular (IM) 
mid-anterolateral 


thigh 
(Vastus Lateral 


muscle) 


 
May repeat initial dose at 5 to 15 minute intervals if needed for persistent or 
recurrent symptoms 


 
 


Medication Treatment for flushed skin and urticaria only 


DRUG DOSE 


diphenhydrAMINE 
(Benadryl™) 


Adult Dose: 50 mg PO/IM x 1 dose 
Paediatric Dose: 1.25 mg/kg PO/IM x 1 dose 
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Cetirizine  
(Reactine™) 


 


 


 
 


AGE DOSE 


6 months to less than 2 
years 


2.5 mg PO x 1 dose 


2 – 5 years 2.5 - 5 mg PO x 1 dose 


Greater than 5 years 5 - 10 mg PO x 1 dose 


 


Authorized To:  
 


 RN (anaphylaxis) and RN/RPN (allergic reaction only) who has completed an educational 
component specific to that particular medical directive to be eligible to implement the 
directive 
 


Specific Patient Conditions:    


 


1. Acute onset of symptoms with involvement of the skin and any of the following; 
a. Swelling of mucosal tissue 
b. Respiratory compromise  
c. Hypotension 
d. Decreased level of consciousness 
e. Gastrointestinal symptoms (crampy abdominal pain, vomiting, diarrhea) 


           
  *Low systolic blood pressure (BP) for children is defined as: 


                    One month to one year: less than 70 mmHg  
                    One year to 10 years:    less than (70 mmHg + [2 × age])  
                    11-17 years old:             less than 90 mmHg                                                                             
 


Contraindications:  
 


 Known allergy to EPINEPHrine, diphenhydrAMINE (Benadryl) or Cetirizine (Reactine). 
 


Reasons to seek immediate medical consultation or discontinue procedure/ 
treatment/intervention: 
 


Anaphylaxis is a life-threatening situation. The nurse must seek immediate medical consult.  


 
Documentation: 


 Implementation of the Medical Directive including name and number of the directive, name, 
signature and credentials of the implementer and name of the attending physician in the 
order section of the ED chart 


 Subjective and objective assessment 


 Medications administered – dose, route, time and signature 


 Patient’s response to therapy 
    Monitor vital signs and progression of symptoms q 15 to 30 minutes.  


Clinical Criteria for Anaphylaxis in Infants, Children & Adults: 
 
Anaphylaxis is highly likely when any ONE OF THE FOLLOWING THREE CRITERIA  


are fulfilled: 
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Quality Assurance 
 


 The Medical Program Director, Emergency Medicine will approve the education component 
of the Medical Directive 


 The ED RN/RPN will have completed an educational component specific to that particular 
Medical Directive to be eligible to implement the directive 


 The ED RN/RPN will demonstrate competence in the Medical Directive prior to initiating 


 The ED RN/RPN will initiate diagnostic studies as outlined in the Medical Directive 


 The ED RN/RPN will consult with a physician when there is uncertainty as to whether or not 
the medication should be administered.  


 An annual review will be conducted at the discretion of the HPHA Emergency Care Team to 
review the appropriateness of the Medical Directive 


 


Originator HPHA Clinical Nurse Educator 


Current Review/Revision  


Responsibility HPHA Emergency Care Team 


Distribution 
HPHA Emergency Department Manuals 
HPHA My Alliance ED Medical Directives 


 


Reference(s): 
 


Brant Community Healthcare System (2006). Anaphylaxis in Adults – Medical Directive   
 
                                             Cheng, A. (2011). Emergency Treatment of Anaphylaxis in Infants and Children. Paediatric 


Child Health,16(1). 
 
                                              Dinakar, C. (2012). Anaphylaxis in Children: Current Understanding and Key Issues in 


Diagnosis and Treatment. Current Allergy and Asthma Reports. Retrieved June, 20, 2012 from 
http://rd.springer.com/article/10.1007%2Fs11882-012-0284-1# 


 
                                             Dipchand, A., & Friedman, J. (Eds.).(2009). The Hospital for Sick Children Handbook of 


Pediatrics (11th ed.).Toronto: Saunder Elsvier 
                                                         
                                            Hemme, W., (2012). A Review of Epinephrine Administration in Pediatric Anaphylaxis. Journal of 


American Nursing, 38: 392-397. 
                                                           
                                            Kim, H. & Fischer, D. (2011). Practical Guide for Allergy and Immunology in Canada. Allergy, 


Asthma & Clinical Immunology, 7 
 
                                             Lau, E. (Eds.). (2012-2013).The Hospital for Sick Children  drug handbook and formulary. 


Ohio:Lexicomp. 
 
 Simons et al. (2011). World Allergy Organization Guidelines for the Assessment and 


Management of Anaphylaxis. Journal of Allergy Clinical Immunology, 2(3): 13-36 
 
                                             Waserman, S., Chad, Z., Francoeur, M., Small, P., Stark, D., Vander Leek, T., Kaplan, A., & 


Kastner, M. (2010). Management of Anaphylaxis in Primary Care: Canadian Expert Consensus 
Recommendations. Allergy 65, 1082-1092. 



http://rd.springer.com/article/10.1007%2Fs11882-012-0284-1
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